



| Pos | Part Number | Description | Additional Text | Quantity |
|-----|-------------|--------------------------------|-----------------|----------|
| 1 | 93830000044 | KIT CRCASE ANTHRABLK ADVDUK MY | | 1.00 |
| 2 | 90230022000 | Pipe breather | | 1.00 |
| 3 | 90230084000 | HAUPTLAGER | | 2.00 |
| 4 | J011080203S | FLANGED BOLT M8X20 | | 1.00 |
| 5 | J760122455 | SHAFT SEALING RING 12X24X5,5 | | 1.00 |
| 6 | 0760122406 | Shaft seal ring 12x24x6 | | 1.00 |
| 7 | 90233010001 | DEEP GROOVE BALL BEARING | | 1.00 |
| 8 | 90234030000 | BUSH SHIFT RAIL | | 2.00 |
| 9 | J618131912 | NEEDLE ROLLER BEARING HK1312 | | 2.00 |
| 10 | J625063040 | DEEP GROOVE BALL BEARING 6304 | | 1.00 |
| 11 | 90230079000 | STOPPER BALANCER SHAFT BEARING | | 3.00 |

| | | | |
|----|---------------|-----------------------------|-------|
| 12 | J01665060123S | Hex collar screw, M6x12 | 6.00 |
| 13 | 90130004004 | Bearing ball | 1.00 |
| 14 | J625063320 | BALL BEARING 22X56X16-C3L- | 1.00 |
| 15 | J625062122 | BALL BEARING 15X35X11-C3-1 | 1.00 |
| 16 | 90238014000 | OIL PIPE | 1.00 |
| 17 | 90230066100 | OIL NOZZLE | 1.00 |
| 18 | 90230077000 | OIL SEAL OUTPUT SHAFT | 1.00 |
| 19 | J472037150 | CIRCLIP 37X1,5 | 1.00 |
| 20 | 90130003004 | Seal - oil | 1.00 |
| 21 | 90130003007 | DOWEL D14 | 2.00 |
| 22 | 93811023100 | sensor assembly pick up | 1.00 |
| 23 | J011050133 | HH COLLAR SCREW M5X13 SW8 | 5.00 |
| 24 | J025050163S | FLANGED BOLT M5X16 | 2.00 |
| 25 | 93711022000 | BRACKET HARNESS | 1.00 |
| 26 | 93711021000 | PLATE HARNESS | 1.00 |
| 27 | 90230047000 | CHAIN GUARD | 1.00 |
| 28 | J005060123S | SCREW PAN CROSS M6X12 PH SS | 4.00 |
| 29 | J025060353 | Hex collar screw M6X35 | 11.00 |
| 30 | J028060753S | FLANGED BOLT M6X75 | 5.00 |
| 31 | 90130164000 | OIL NOZZLE | 1.00 |
| 33 | 93711024000 | BRACKET HARNESS GI SENSOR | 1.00 |
| 35 | 93830066000 | Bracket | 1.00 |
| 36 | 93830064000 | Nozzle | 1.00 |
| 37 | 90240018000 | BUSH STARTER SHAFT | 2.00 |